

Project: -

Client: PSI Products GmbH  
Ulrichstrasse 25  
72116 Mössingen, Germany

Office: APELDOORN

Clients Order Number: -

Date: 06 September 2004

Order Status: complete

Inspection Dates

First: 18 August 2004

Final: 18 August 2004

This certificate is issued to the above mentioned client in order to certify that the undersigned surveyor to this Society did attend their Works at Zutphen on the above date, in order to witness several pressure tests of the following wall penetration seals :

**Link-Seal® Modular Seal  
Model LS Type C, O and BC  
Model S-LS Type C**

The tests were carried out as described in the report of PSI Products GmbH called "Pressure Test for Wall Penetration Seal, Type Link-Seal® Modular Seal". The date of the report is 18-08-2004.

The test results are mentioned in the report.

**Conclusion:**

The conclusion of the tests is that the above mentioned seals are tight for the nominal pressure as shown in the next table:

Link-Seal® Type	Nominal pressure
LS 200-650 Type C	5 bar
LS 200-650 Type BC	3 bar
LS 200-650 Type O	5 bar
S-LS 300-650 Type C	2 bar



A.H. Zennipman  
Surveyor to Lloyd's Register EMEA

A member of the Lloyd's Register Group